



Sample Result Name	Type	Measure Date Time	Recalculation Date Time	Origin	Method Name
Pure Lead/214/14/07/2025	Unknown	14-07-2025 18:37:59	14-07-2025 18:38:24	Measured	Pb-Pure LEAD (Galeno Metallics) test
Method Version	Operator Name	Correction Type	Type Corr Sample Name	Check Type	Check Status
		None		None	NotUsed
Grade Verification Name	Grade Verification Similarity	Grade Search Name	Grade Search Similarity		
	0.00000 %		0.00000 %		

Sample Name	Batch No	Heat Number			
Pure Lead	214	14/07/2025			

Elements	Conc.						
Meas.	Sn	Ag	Sb	Bi	Cd	Al	As
	%	%	%	%	%	%	%
	Conc.	Conc.	Conc.	Conc.	Conc.	Conc.	Conc.
1	0.00027	0.00259	0.00020	0.01247	<0.00010	0.00002	0.00013
2	0.00031	0.00259	0.00025	0.01249	<0.00010	0.00001	0.00010
<x>	0.00029	0.00259	0.00022	0.01248	<0.00010	0.00002	0.00012

Meas.	Ca	Cu	Fe	Ni	P	S	Te
	%	%	%	%	%	%	%
	Conc.	Conc.	Conc.	Conc.	Conc.	Conc.	Conc.
1	0.00001	0.00037	<0.00010	0.00026	<0.00100	0.00031	<0.00010
2	0.00001	0.00037	<0.00010	0.00023	<0.00100	0.00032	<0.00010
<x>	0.00001	0.00037	<0.00010	0.00024	<0.00100	0.00031	<0.00010

Meas.	Zn	Na	Mg	Pd	Pb	Se	
	%	%	%	%	%	%	
	Conc.	Conc.	Conc.	Conc.	Conc.	Conc.	
1	0.00030	<0.00005	<0.00005	<0.00005	99.9813	<0.00030	
2	0.00029	<0.00005	<0.00005	<0.00005	99.9813	<0.00030	
<x>	0.00029	<0.00005	<0.00005	<0.00005	99.9813	<0.00030	